Culti making machine

Model PR 14S Power rotor

\'\

FunRoBm

1982

‘40 FEV, 1983




O

PR14S

Machine body

§8:0.2-69




Machine body

PR14S

,\

Ref. P Price Quantity
No. art Number Part Name YEN Description
Piece
1| PR14S—1011%U Rear hitch compl. 1
2! PR7—1012a Coupling pin compl. 1
3| PRO6—1020A Universal hitch Type 75 1
4| PR13—-1080b U Frame compl. 1
5| PR13—90172a U Stand compl. 1
6| PR10—11022 Washer 4
7| PR7—1105b Bolt (hitch: lower; frame: lower) 12
8| PR7—1106a Bolt (hitch: upper; frame: upper) 2
9] 0307 109970 Pin 1
10| PR14—1101 Spring 1
11} PR10—4127 Snap pin 1
12| PR10—1103 Fitting bolt 1 Optional accessory
13| PR10—1104 mﬁﬁfﬁ’f N T , , 1 Optional accessory
14| PR10—9125 U| |Auxiliary stand — 1
18| NF11-311 Detent A 1
19| PR14S—20095 Side clutch wire compl.Sﬁ:ﬂ Z)/J — 2
20| PR148—2011 G Handle mount ass’y 1
21| PR71—9113 Change indicating mark 1
22| PR7—2088/3bG Handle compl. 1
23| PR10—2101 Main clutch mark 1 .Optional accessory
24| 0566 10998 0 Clamp 1 KN22-135
25| PR10—2022 Clip compl. 1
26| 0637 10996 4 Knob 1 'PR7-2013g
27| 1637 12996 4 Knob 1 PR7-2014/1d -
28| PR7—2081d G Handle frame ass’y 1
29| PR14—5106 Model mark | 1
30| PR10—2091 Main clutch wire compl SERNREMY 1] SV 4L
31| PR14—2096 Throttle wire compl. SIY K 71N 1
32| PRZ2~20184d Clutch lever compl. Q 0} ‘)LD/l\ 1
33| C522-3014 Grip compl.- - ] 2
34| PR18Y—2016b Side clutch lever compl. (A) 1
36 | FH04—5115 Clip- 2
37| PR7—21102a ‘Washer (for clamp screw) 1
38| PR7—2116 Handle cover 1
39| 0150 03999 0 Tapping screw 2 R51-2161
40| PR7—2119b Bolt (handle) 3
41| ST30—2013/1 ,Side clutch: lever compl. 1
42| 0663 00997 2 Stop button 1
43| C541A—6101 Rubber seat 1
44| PR145-9011 Cord compl. 1




Machine body PR14S
Ref. Price Quantity
No. Part Number Part Name YEN Description
. Piece

*x 45 | PR7—9080 Wheel Type B compl. (left) 1 Including 47 (1 po), 48 (1 pe).

* 46 | PR7—9082 Wheel Type B compl. (right) 1 Sotiohat accessory: °°
47 | PR7T—9082~(1D Tire 2 Optional accessory
48 | PR7—9082~® Tube 2 Optional accessory
49 |PR7—9082~( Wheel 2 Optional accessory
50 | PR7—9082~® Boss 2 Optional  accessory
51| PR10—3096 U Fender ass’y (left) )¢+ 1
52| PR10—3098 U| |Fender ass'y (right) $3179§ 1
53| PR7—3101/1a Axle pin 2 Optional accessory
54| 0307 10987 0| |PinC522-4112a 2 Optional accessory § 775"
55| PR14S—3011 Two-throw axle tube compl. 2 Optional accessory
56| RT35—5111a Sub-shift mark 1
60| PR10—4011b U Tension arm compl. 1
61 PR10C—9101 Shaft (tension pulley) 1
62| PR10C—9013 Tension pulley compl. 1
63| PR10C—9012 U Belt cover ass’y 1
64| PR10—4130 Label (caution) 1 Optional accessory
65| PR10—4131 Change indicating mark 1 Optional accessory
66| PR10C—9103 Belt cover support plate 1
67| PR10C—9010 Belt holder ass’y 2
68| PR10—4019 Belt holder compl. 1 Optional accessory
69| PR10C—9105 V-pulley (engine) 1
70 | PR10—4802 V-pulley (108) 1 Optional accessory
71| PR10C—9106 V-pulley (transmission) 1
72] PR10—40443a Wing bolt compl. 1
73| PR13—4020/2 Belt cover adapter plate compl. 1
74| PR10—4090a U Back belf cover compl. 1 Optional accessory
75| PR10—4113a Spring (tension) 1
76 | PR7T—4115¢ Adjusting screw 1
77| 0637 09999 1 Knob 1 RT55-2117

78| 0637 10998 0 Knob 1 R61-2102
791 0626 37999 0 V-belt 1
80| 0626 35999 0 V-belt 1 PR10-4104 Optional accessory
81| PR10—4127 Snap pin 1
82| 0200 06004 1 Washer 2 C521-4140a
83| R35—5102 Rubber seat 1
84| PR13—4021 Belt holder adapter plate compl. 1

85| PR13—9112 G V-pulley (47 P.D) 1 Optional accessory
86| PR13—9127 G V-pulley (154 ¢) 1 Optional accessory
87| PR13—9113 V-belt 2 Optional accessory
88| PR10—4132 Wing nut 1
89| 0736 35999 Label 1
90| 0230 08999 0 Spacer 1
91| PR10—4122a Machine mark 1




"

Machine body

|
|
L

PR14S

. | Quantity
izf Part Number Part Name ypéxiie [r_—___ Description
fece |
——
|
* 951 PR14—S0071 I Fuel tank compl. 1 Including 96 and 97
96| PR14—5012 G Fuel tank ass’y | 1
97| TGO7—408 Fuel gauge 1
* 98| PR14-5003 Fuel cock unit 1 Including 99
99| PR14-5003~0| Cup 1
100 0521 06011 Q Banjo 1
01| 0430 459960 0| | Fueltankecap SN ), Of 1
102 | TG0O7—409 Packing (tank cap) 5 [ @ R4, 1
103| NF11—129a Ol shield plate 5SS W48 1
104] 0732 00105 O Label (caution) ! 1 Optional accessary
105 PR14—5101 Rubber pipe 1
106 | PR14—5102 <!, | Rubber pipe 1
107 | 0641 31001 O Fuel filter 1 EC53E-6107
108 0561 11002 0 Hose clamp : 4
109| PR13—5014a Front cover compl. 1
110| PR13—40162a Fitting band (large) compl. 1
111} 0561 38999 0 Hose clamp 1 TGO07-026
112| PR14—4110 Rubber duct 11
113| 0841 88998 3! | Element Sweuy’) 1 PR10-50152
114 | TGO7—027/1 i Cleaner cover ass'y l 1
115 TG07—412 Rubber seat | 2
116 | TGO7—413b Knob | 2
117 | PR14—5022 Cleaner adapter plate compl. f 1
1i8 | PR13-5017 G Tank adapter plate compl. (front) i 1
119 | PR14—5020 G | Tank adapter plate compl. (rear) 5 1
—— [ ] 1
i : . ; i |
N % % 'i
1 o o } |
125] 00110 0612 0 | Boltass’y ’- 4 | Mex12
126 | 00110 0616 0! Eltass’y S ) M6x16
127 | 00110 0816 0| | Boltass’y ’e | 6 M8x16
128] 00111 0612 0 Bolt ass’y ! 1 M6x12
129 | 00111 0816 0| | Boltassy 4 M8x16
130} 00111 0820 O Bolt ass’y 2 M8x20
131] 00111 0825 0 Bolt ass’y 1 M8x25
132| 00165 0840 0 Bolt |4 M8x40
133] 00217 0800 0 Nut - 10 M8
134| 00217 1000 O Nut 6 M10
135} 00310 1000 O Washer 1 M10
136 00311 0600 O Washer 1 M6
137! 00311 0800 0O Washer 2 M8
138| 00311 1200 0 Washer 1 M12
_139| 00312 0600 0 Washer 1 M6




Machine body

PR14S

Ref Price | Quantity
No.. Part Number Part Name YEN Description
Piece

140 00315 1200 O Snap ring (outer) 1

141 00320 0800 O Spring washer 8 M8
142| 00320 1000 0| | Spring washer 8| M10
1431 00431 0420 0 Screw (pan-head) 1 M4x20
144 ] 00431 0425 0 Screw (pan-head) 1 M4x25
145| 00435 0614 0 Screw ass’y 2 M6x14
146 | 00510 2015 0 Cotter pin 1

148 00511 1001 1 Snap pin 1

149! 00521 0616 O Pin 1

150 00165 0820 0 Bolt 1 M8x20
151 | 00917 08950 Tube 1




Robin

PR14S

MEMO




Transmission

MP12F (PR14S)




Transmission MP12F (PR14S)
Ref. Price Quantity
No. Part Number Part Name YEN. Description
“Piece
* 1| 25MP—12¢A01 MP12F unit 1 Including 2~49 and 55~69
212129—406105 Gear B31 1
312129—406204 Gear B35 1
4|2122—401909 Gear C16 1
512132402309 Shaft B 1
6| 0501—620200 Ball bearing 2 0600159960
710600—019000 19 snap ring S 2 0031519000
91 0501—620600 Ball bearing S-BB-6207
10} 2330—406800 Shaft A compl. ‘
10| 2330—-404509 Shaft A compl, Optional accessory
11| 2122—-401602 Gear DE 17-30
12]2102—402506 Shim 17289.5
13(2103—~407401 Collar 17289.5
14 0501—620300 Ball bearing S-BB-6203N

15]0710—-170100

Shim 17250.1

16 {2310—406905

Case L compl.

17]2310-801003

Case R compl.

18| 2340—404902

Change lever A compl.

1912340—405008

Change lever B compl.,

201 2340—405107

Shifter A compl.

21|2340—405217

Shifter B compl.

2212340—405305

Shifter arm compl.

23]12350—401304

Cable guide

2412112-700931

Bearing case L

2512112-701004

Bearing case R

26 12129—403609 Gear F 57
27 12131-403406 Shaft C
28]2136—401605 Chain 50H42

2912152-401009

Spring (fork)

30| 2153—404900 -

Packing (bearing case L)

311 2153-—405006

Packing (bearing case R)

HHNHH.-‘»-»—NHH»-[\JHH»—-HHH-—)—-HHHHHMNHHH)—A»—-N

32| 2153+600409 Packingease ~$T29 .68

3312154—403506 Push screw 10, 20 !

34 | 2157—401400 Cap f

35{2150—403005 - Label | 1 Optional accessory
3512150—402909 Label !

35| PR72—9117 Label Optional accessory
36{2150—402811 Name plate

37/2102—-409802 Washer 12241

3812104—401002 O-ring P9 S-OR-P9
3912104—407301 O-ring P12 S-OR-P12




Q\V/(‘

Transmission MP12F (PR14S)
Ref. Price Quantity
No. Part Number Part Name Y%\::Ce Description
40| 2104—407400 Oil seal 305714 SCS8 S22 2
41 2104—407509 Oil seal 17358 o2 S-0S8-TC17358
421 2105—403500 Washer with rubber 12 2
43| 2105—-403906 Gasket 8 1 8-2610
4412105—406204 Plug 8 1
45| 2105—408505 Gasket 16 1 16-2610
46| 2105—406402 Gasket 6 1 6-2610
471 2105—406501 Plug 16 1
481 0620—070000 7E snap ring ': 2
49(0710—120100 Shim 12200.1 |3
50| 2131—413904 Shaft H 1
5112102—411205 Washer 19283.5 1
53| 2152—411101 Spring SC 542.£ 71 & 2
54| 2152—404604 Snap ring 30 2
55|2102—421604 Snap ring holder 30 2
56 | 2133—411106 Shaft G 1
57| 2340—415902 Side clutch lever L compl. 1
58 |12340—416008 Side clutch lever R compl. 1
59|2104—403907 O-ring P15 2
60| 2102—421703 Washer 1520.2 2
61]0610—020000 20 Snap ring H 2
62| 2141—417118 Rod L 1
63 ]2141—417217 Rod R 1
65(2330—412805 Sprocket'compl. '5"3? A 371 1
66 | 2135—407509 Dog clutch L RADRD 54560 2
- L
7500165 0620 0 Bolt 3 M6x20
761 00165 0625 0 Bolt 5 M6x25
77! 00165 0630 0 Bolt 6 M6x30
78| 00165 0645 0 Bolt 1 M6x45
79| 00166 0612 0 Bolt 20 M6x12
80| 00170 0620 0 Bolt (cross-recessed) 1 M6x20
81| 00217 0600 0 Nut 20 M6
821 00217 1200 0 Nut 2 M12
83| 00227 1000 0 Nut 2 M10
84] 00310 0600 0 Washer 14 M6
85] 00320 0600 0 Spring washer 36 M6
86| 00320 1200 0 Spring washer 2 M12
87100431 0608 0 Screw (pan-head) 1 M6x8
88| 00519 0420 0 Spring pin 3
89| 00690 5160 0 Steel ball 2




Robin

MEMO

MP12F(PR14S)

11




Standard accessories ' PR14S

12



Standard accessories PR14S
Ref. Price Quantity ;
No. Part Number Part Name YEN Description
Piece
1| PR7-8001b Tool kit 1
20704 13999 0 Funnel 1 K07-101
3| PR7-3101/1a Axle pin 2 Optional accessory
4 PR10-4019 Belt holder compl. 1 Optional accessory
1000111 0816 0 Bolt ass’y 1 M8x16 Optional accessory

13




Robin

MEMO

PR14S

14




Standard engine

Model EY 14 4-cycle engine

Model EY 14B (speed reduction)

Mode! EY 14D (direct coupling)

Contents
Engine body o 2

Carburetor and air ClEANEr  cevevvieeeevieeeeieeeeeereeeeeeereeeseeeeenas 8




EY1l4 B-D

Engine body

811*
44N

=
181~




Engine body

EY14 B-D

Ref Price Quantity
No.. Part Number Part Name YEN Description
Piece | B| D
* 1|2201 0101 01 Crank case compl. 1)1 Including 2~6, 154,155
22201 4202 03 Valve guide 2|2
3/0105 08012 O Stud 11
42151 7001 03 0il seal 1)1 TB-20307
5/0600 20002 0 Ball bearing 1)1 S-BB-6204C3
6 {0310 06002 O Dowel pin 2|2
* 712201 0901 01 Main bearing cover compl. 1 Including 8, 9
0600 22001 0 Ball bearing 2
970440 22001 O Oil seal 1 TB2-22-4125-7
* 1012201 1001 01 Main bearing cover compl. 1 Including 8, 9
110401 14003 0 Plug 2|2
120211 14002 0 Gasket 2| 2
1312206 3601 03 Oil gauge 111
140213 16001 0 Gasket 1)1
15,0420 18001 0 Plug (rubber). 111
16 12201 6001 03 Gasket (bearing cover) 1]1
17 {2201 3001 03 Cylinder head 1]1
18 2201 5001 01 Gasket compl. (head) <SF 2S¢ 11
1912201 8001 01 Bolt 4 | 4
202201 8101 01 Bolt 4 14
2112201 4301 01 Breather plate compl. 111
2212201 4401 01 Tappet cover compl. 111
232151 6006 03 Gasket (tappet cover) 11
24 12051 6007 03 Gasket (breather plate) 111
250851 08000 0O Rubber pipe 11
26 10110 06002 0 Bolt i 2|2
27 (2153 2901 03 Insulator 11
28 12153 6014 03 Gasket (insulator) 1)1
29 (2153 6015 03 Gasket 2 (insulator) 111
30 /2203 6001 03 Gasket (exhaust) 11
310650 14003 1 Spark plug 1|1
32 /2147 5001 03 Gromet 111
2209 9001 07 Gasketset S S¥>Y94 1)1 Including 16,18, 23, 24,26~3
* 37 (2202 0101 01 Crankshaft compl. 1 Including 38,171
38 (2202 2301 03 Crankshaft gear 1
39 2202 0201 01 Crankshaft compl. 1
* 40 {2203 1601 01 Cam shaft compl. Including 41,171
41 12053 3201 13 Cam shaft gear
42 12203 1701 03 Cam shaft 1




Engine body

EY14 B-D

Ref. Price Quantity
No. Part Number Part Name YEN Description
Piece | B| D
* 4312202 2501 00 Connecting rod ass’y KR5S 4 1)1 Including 44~46
4412052 3101 03 Qil scraper 111
452052 3201 03 Rod lock washer 111
46 1 2052 3001 23 Connecting rod bolt 212
4710230 20002 O Spacer 111 \
47 10230 20003 0 Spacer |1 }Seléct one out of the three
4710230 20004 O Spacer 1|1
480170 12002 0 Nut = 09I, 11 2,000 1)1 §$2.0/8
4510320 05007 0| |Key ) 11 R
500200 08002 0 Washer 11
51[2202 3401 03 Piston 1)1 STD
512202 3402 03 Piston 1]|a Over size 0.25MM
5112202 3403 03 Piston 141 Over size 0.50MM
5212142 3301 03 Piston pin ’ I |1
532202 3501 07 Pistonringset D57 L4540 11 STD
5312202 3502 07 Piston ring set 111 Over size 0.25MM
532202 3503 07 Piston ring set 111 Over size 0.50MM
54 | 0565 14001 0 Clip 212
552203 3401 13 Intake valve 1|1
56 12053 3501 13 Exhaust valve 11
57 {2053 3601 13 Valve spring 2 |2
5812053 3701 03 Spring retainer 2|2
5912053 3801 03 Retainer lock 212
60 (2203 3301 03 Tappet 2 |2
612144 5001 01 Governor gear compl. 11
6212054 1901 03 Governor sleeve 1)1
6310230 06001 O Spacer 1|1
70 12204 2301 01 Governor lever compl. 1|1
71 12154 2201 03 Governor shaft 111
7212204 2501 01 Governor spring 1 |1
7312204 2701 01 Governor rod 111
7412204 2801 ,01 Rod spring 1 11
7512204 3302 01 Speed control compl. 1)1
76 12204 6001 01 Stop plate 1 )1
77 10200 08001 O Washer 111
78 10217 08001 0 Friction washer 111
79 10179 08001 2 Wing nut 1 ]1




Engine body

EY1l4 B:D

Rof Price Quantity
No.. Part Number Part Name YEN Description
Piece | B | D
* 852205 1101 01 Blower housing compl. 1 Including 86
* 852205 1201 01 Blower housing compl. 1 Including 86
86|2209 1701 03 Label (trade mark) 111
* 8702205 2601 01 Cylinder baffle compl. Including 88
* 872205 2603 01 Cylinder baffle compl, Including 88 For export
* 8712205 2602 01 Cylinder baffle compl. 1 Including 88
* 872205 2604 01 Cylinder baffle compl. 1 Including 88 For export -
882209 1801 03 Label (engine name)
8812209 1803 03 Label (engine name) ! For export
88(2209 1802 03 Label (engine name) {
8812209 1804 03 Label (engine name) For export
8912205 2701 01 Head cover compl. 111
900110 06001 0 Bolt 10|10
9112203 0101 01 Muffler compl. 111
91 (2203 0106 01 Muffler compl. 11 ‘For export
9212203 4201 01 Muffler cover compl. 11
9310662 00001 1 Stop button 1)1
940150 04001 0 Tapping screw 212
95 (2147 3201 01 Wire 1 compl. 141
96 (0566 00019 0 Clamp 11
*100]2205 0101 00 Recoil starter ass’y 1 Including 101~110
*100 | 2205 0201 00 Recoil starter ass’y 1 Including 101~110
101 {2055 0115 08 Recoil spring ] i 1
101 [ 2055 0116 08 Recoil spring 1
102 {2055 0110 08 Nylon rope 11
103 {2055 0100 08 Handle 111
104 {2055 0192 08 Bend plate 11
105 | 2055 0190 08 S K spacer 313
106 (2055 0125 08 Hook holder compl. 1
106 | 2055 0126 08 Hook holder compl. 1
107 | 2055 0191 08 Snap ring 2 |2
108 (2055 0130 08 Plate spring 1)1
109 | 2155 01490 08/ Hook cover
109 2155 0141 08 Hook cover
11012205 4203 01 Starting pulley 1
1110110 06001 0 Bolt 4 |4




Engine body

EY14 B-D

. Quantit
Ref. Part Number Part Name YPg;Jce - Description
No. Piece | B | D
*115(2206 0101 01 Fuel tank compl. 1)1 Including 116
116 { 0732 00105 O Label (caution) 1)1
11712206 0102 01 Fuel tank compl. 11 For export
*x118| 2206 2601 01 Fuel pipe compl. 1)1 Including 119, 120
119| 0561 10003 0 Hose clamp 2|2
120/ 0851 04000 O Rubber pipe 11
12110430 43001 5 Fuel tank cap compl. 111
1220641 36001 0| |Fuel filter 111
1230642 00310 0 Fuel strainer 111
1240642 00022 0 Filter 11
125] 0642 00303 0 Packing 1)1
126 | 0642 00161 0 Cup 11
127 | 0851 06000 O Rubber pipe 141
1280561 11002 0 Hose clamp 2|2
1292206 1601 01 Fuel tank bracket 111
®135]2207 0101 00 Magneto ass’y 1 Including *136,141,143
®135(2207 0201 00 Magneto ass’y 1
®135 2207 0102 00 Magneto ass’y 1 Including ¥136.141.143.145
®135{2207 0202 00 Magneto ass’y 1
*136 2207 0150 08| | Coil complA@umge =  &3509)1 |1 Including 137~140
1372207 0130 08 | | Ignition coil VESEADO 11
1382207 0210 08 Condenser compl. SSQ}‘GQ 1)1
1392207 0235 08 Cord compl. ¢ 320 WO}‘L SQS\Z‘S\ 11
14042207 0215 08 Breaker SSI Y 1)1
D 1IOST oL 0
* 1412207 0220 08 Point cover ¢~y chg_ -u.,.}‘ 11 Including 142
14212207 0225 08! | Oilfelt - 11 SOOI
Lo F 08708 . \
1432207 0121 08 Flywheel f b X~ SSFAYN |1
1432207 0120 08 Flywheel N 1
1432207 0123 08 Flywheel 1 Optional accessory
143 | 2207 0122 08 Flywheel 1 Optional accessory
1440131 04001 0 sCrewmdwasheF&y()W)ﬂO\% 1 W
145| 0655 00005 0 Spark plug cap —\ mG(('Omno 0] 1 Sty [L78
146 | 2207 0140 08 Lighting coil 1 6~BVX15W scesmsory




Engine body

EY14 B-D

. Quantit
ng‘ "Part Number Part Name g;‘;;ce y Description
No. ‘ Piece | B | D
150100110 0612 0 Bolt and washer ass’y 313 M6x12
151100111 0610 0 Bolt and washer ass’y 171 M6x10
. 152700113 0820 0 Bolt and washer ass’y 111 M8x20
153100115 0628 0 Bolt and washer ass’y T M6x28
15400131 0635 1| [geq 22
15500131 0825 1| (g o 2 ]2
156 | 00165 0540 0 Bolt 11 M5x40
15700217 0600 O Nut 1|1 M6
158 00219 0800 0] |pyue 2|2 MS
15900227 0500 0| |yt 11 M5
16000228 0600 0| |Nut 2 2 M6
16100238 0800 0 Nut 707 M8
162100310 0600 0 Washer 313 M6
163100310 0800 0 Washer 101 M8
164100313 0400 0 Clip 111
165| 00313 0600 O Clip 212
166 | 00320 0400 0 Spring washer 2|2 M4
167100320 0600 0 Spring washer 313 M6
168 /00320 1200 0 Spring washer 11 M12
16900431 0410 0 Screw 212 M4x10
17000435 0630 0 Screw and washer ass’y’ 2|4 M6x30
171100532 0420 1 Woodruff key 31




Carburetor and air cleaner

EYi4 B-D




Carburetor and air cleaner

EY14 B-D

-y Price Quantity
No.. Part Number Part Name y& Description
Piece 1 B| D

*A-1] 2206 2301 00 Carburetor ass’y 1)1 Including A-2~-21
A-2/2206 2440 08 Nozzle 171

A-32066 2540 08 Float chamber packing | 1|1

A-4,2066 2505 08 Float 111

A-5 2066 2515 08 Float pin 1]1

A-6 2056 2354 08 Float chamber body ’ 11

A-7/2066 2431 08 Packing 111

A-8/1296 2400 08 Reverse main jet 1)1 #15

A-9 2066 2350 08 Guide holder 111

A-10} 2096 2351 08 Screw and washer ass’y 3|3

A-11] 2066 2526 08 Choke valve 1|1}

A-12| 2156 2520 08 Shaft ass’y (choke) 111

A-13/ 2086 2302 08 Needle valve compl. 111 2.0

A-14 2096 2312 08 Packing 1)1

A-15| 2206 2535 08 Throttle valve 11 #1170

A-16] 2146 2530 08 Shaft ass’y i]1

A-17 1066 2448 08 Coil spring 1,1

A-18/ 2066 2351 08 Screw 1|1

A-19/ 2066 2446 08 Spring 1)1

A-20[ 2096 2305 08 Pilot screw 111

A-211 2146 2420 08 Pilot jet 1)1 #42.5
x A-22| 2203 2601 00 | Air cleaner ass’y 11 Including 23, 25
A—-2312203 5101 01 Cleaner cover compl. 111

A-24; 2053 6004 03 | Cleaner element 111

A-25 2153 6013 03  Gasket (air cleaner) 1)1

A-26/0110 06001 0 Bolt (2|2




